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N66(30M)_CP- N66(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
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N66(35M)_CP- N66(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
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Sporton International Inc. (ShenZhen) Page Number 1 A3-12 of 29
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report Report No. : FG472418M

N66(40M)_CP- N66(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2
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Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

66

15

342500

1712.5

DFT-s-
OFDM 1@0
BPSK

see graph

66

15

342500

1712.5

OFDM 1@0

see graph

PASS

66

15

342500

1712.5

OFDM 1@0

see graph

66

15

342500

1712.5

OFDM 1@0

see graph

PASS

66

15

349000

1745.0

OFDM 1@0

see graph

66

15

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

349000

1745.0

OFDM 1@0

see graph

66

15

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

355500

1777.5

OFDM 1@0

see graph

66

15

355500

1777.5

OFDM 1@0

see graph

PASS

66

15

355500

1777.5

OFDM 1@0

see graph

66

15

355500

1777.5

OFDM 1@0

see graph

PASS
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15

20

344000

1720.0

OFDM 1@0

see graph

66

15

20

344000

1720.0

OFDM 1@0

see graph

PASS

66

15

20

344000

1720.0

OFDM 1@0

see graph

66

15

20

344000

1720.0

OFDM 1@0

see graph

PASS

66

15

20

349000

1745.0

OFDM 1@0

see graph

66

15

20

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

20

349000

1745.0

OFDM 1@0

see graph

66

15

20

349000

1745.0

OFDM 1@0

see graph

PASS
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66
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20

354000

1770.0

1@0

see graph

66

15

20

354000

1770.0

1@0

see graph

PASS

66

15

20

354000

1770.0

1@0

see graph

66

15

20

354000

1770.0

1@0

see graph

PASS

66

15

40

346000

1730.0

1@0

see graph

66

15

40

346000

1730.0

1@0

see graph

PASS
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15

40

346000

1730.0

1@0

see graph

66

15

40

346000

1730.0

1@0

see graph

PASS
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15

40

349000

1745.0

1@0

see graph

66

15

40

349000

1745.0

1@0

see graph

PASS
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15

40

349000

1745.0

1@0

see graph

66

15

40

349000

1745.0

1@0

see graph

PASS
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15

40

352000
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1@0

see graph

66

15

40

352000

1760.0

1@0

see graph

PASS
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15

40

352000

1760.0

1@0

see graph
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15

40

352000

1760.0

1@0

see graph

PASS
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Report No. : FG472418M

N66(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH
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/100
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N66(5M) DFT-s-

OFDM_BPSK_Edge 1RB_Left High CH
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RT - oD O o 0
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FCC RF Test Report
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N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
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Stop 17.800 GHz
0001 ps)

Function Vaiue
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N66(40M)_DFT-s- N66(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

g Type: Power (MSI

g Hokd 100100
Trg Free Run

= Powe (RS 7
0w

Run

top 17.800 GHz|
S {40001 pts)

Start 30 MHz Video BW 3.0 MHZ'
#Res BW 1.0 MHz

Function Width Function Vaiue Functian Width Function Vaue

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS

66 15 5 342500 1712.5 OFDM 1@0 see graph PASS

66 15 5 342500 1712.5 OFDM 25@0 see graph PASS

66 15 5 342500 1712.5 OFDM 25@0 see graph PASS

66 15 5 355500 1777.5 OFDM 1@24 see graph PASS

66 15 5 355500 1777.5 OFDM 1@24 see graph PASS

66 15 5 355500 17775 OFDM 25@0 see graph PASS

66 15 5 355500 1777.5 OFDM 25@0 see graph PASS

66 15 20 344000 1720.0 OFDM 1@0 see graph PASS

66 15 20 344000 1720.0 OFDM 1@0 see graph PASS

66 15 20 344000 1720.0 OFDM 100@0 see graph PASS

66 15 20 344000 1720.0 100@0 see graph PASS
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QPSK
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1770.0
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see graph

PASS

66

15

20

354000

1770.0

DFT-s-
OFDM 1@105
QPSK

see graph

PASS
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BPSK

see graph

PASS
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see graph

PASS
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BPSK

see graph

PASS
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346000
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see graph

PASS
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see graph

PASS
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see graph

PASS
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see graph

PASS
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40
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see graph

PASS
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see graph

PASS
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40
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see graph

PASS
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N66(5M)_DFT-s- N66(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_BPSK_Edge_1RB_Left_Low_CH_cHp_
PASS
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Ref Lyl Offset 11,00 48
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N66(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Aifen: 4068

Ref Lyl Offset 11,00 48
Ref Value 30.00 dBm

Stop 1,720 GHz

Measure Trase
Trace Type
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Stop 1,780 GHz
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Ref Lyl Offset 11.00 d8
Ref Value 30.00 dBm
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Aiten. 4068

Stop 1.790 GHz
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N66(5M)_DFT-s- N66(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH_cH OFDM_BPSK_Outer_Full_High_CH
P_PASS

Ref Lyl Offset 11.00 d8
Ref Value 30.00 dBm
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Stop 1,780 GHz
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N66(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Aifen: 4068
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Ref Vialue 30.00 dBm

Ref Lyl Offset 11.00 d8
Ref Value 30.00 dBm

Stop 1,780 GHz Stop 1.790 GHz
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samranis. FCC RF Test Report

Report No. : FG472418M

Software Version: 23.06.1602

FR1 N66 MIMO-ANT(1+8)

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=0.03dB

NR SCS Bandwidth ANT1 ANT8
Band (kHz) (MHz) Power(dBm) Power(dBm)

Freq

Arfcn (MHz)

Modulation RB

Conducted
Power(dBm)

EIRP
(dBm)

EIRP
W)

DFT-s-
66 15 5 342500 17125 OFDM 1@1 23.73 23.72
QPSK

26.74

26.77

0.4753

DFT-s-
66 15 5 342500 17125  OFDM 16 1@1 22.85 22.88
QAM

25.88

25.91

0.3899

DFT-s-
66 15 5 349000 1745 OFDM 1@1 23.61 23.89
QPSK

26.76

26.79

0.4775

DFT-s-
66 15 5 349000 1745  OFDM 16 1@1 22.74 23.04
QAM

25.90

25.93

0.3917

DFT-s-
66 15 5 355500 1777.5 OFDM 1@1 23.8 23.73
QPSK

26.78

26.81

0.4797

DFT-s-
66 15 5 355500 1777.5 OFDM 16 1@1 22.86 23
QAM

25.94

25.97

0.3954

DFT-s-
66 15 10 343000 1715 OFDM 1@1 23.89 23.9
QPSK

26.91

26.94

0.4943

DFT-s-
66 15 10 343000 1715  OFDM 16 1@1 22.98 23.02
QAM

26.01

26.04

0.4018

DFT-s-
66 15 10 349000 1745 OFDM 1@1 23.71 24.04
QPSK

26.89

26.92

0.4920

DFT-s-
66 15 10 349000 1745  OFDM 16 1@1 223 23.06
QAM

25.71

25.74

0.3750

DFT-s-
66 15 10 355000 1775 OFDM 1@1 23.72 24.02
QPSK

26.88

26.91

0.4909

DFT-s-
66 15 10 355000 1775  OFDM 16 1@1 22.81 22.97
QAM

25.90

25.93

0.3917

DFT-s-
66 15 15 343500 17175 OFDM 1@1 23.83 23.94
QPSK

26.90

26.93

0.4932

DFT-s-
66 15 15 343500 17175 OFDM 16 1@1 23.03 23.01
QAM

26.03

26.06

0.4036

DFT-s-
66 15 15 349000 1745 OFDM 1@1 23.61 23.96
QPSK

26.80

26.83

0.4819

DFT-s-
66 15 15 349000 1745  OFDM 16 1@1 21.77 18
QAM

23.29

23.32

0.2148

DFT-s-
66 15 15 354500 17725 OFDM 1@1 236 23.78
QPSK

26.70

26.73

0.4710

DFT-s-
66 15 15 354500 17725  OFDM 16 1@1 22.79 22.9
QAM

25.86

25.89

0.3882
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DFT-s-
66 15 20 344000 1720 OFDM 1@1 23.9 24.01 26.97 27 0.5012
QPSK

DFT-s-
66 15 20 344000 1720  OFDM 16 1@1 22.95 23.01 25.99 26.02  0.3999
QAM

DFT-s-
66 15 20 349000 1745 OFDM 1@1 23.85 24 26.94 26.97  0.4977
QPSK

DFT-s-
66 15 20 349000 1745  OFDM 16 1@1 22.87 23.15 26.02 26.05 0.4027
QAM

DFT-s-
66 15 20 354000 1770 OFDM 1@1 23.92 23.82 26.88 26.91  0.4909
QPSK

DFT-s-
66 15 20 354000 1770  OFDM 16 1@1 22.92 22.95 25.95 2598  0.3963
QAM

DFT-s-
66 15 25 344500 17225 OFDM 1@1 23.84 23.97 26.92 26.95 0.4955
QPSK

DFT-s-
66 15 25 344500 17225 OFDM 16 1@1 23.11 23.25 26.19 26.22 0.4188
QAM

DFT-s-
66 15 25 349000 1745 OFDM 1@1 23.86 24.06 26.97 27 05012
QPSK

DFT-s-
66 15 25 349000 1745  OFDM 16 1@1 23.11 23.21 26.17 262 0.4169
QAM

DFT-s-
66 15 25 353500 1767.5 OFDM 1@1 23.68 23.82 26.76 26.79 0.4775
QPSK

DFT-s-
66 15 25 353500 1767.5 OFDM 16 1@1 22.97 22.98 25.99 26.02  0.3999
QAM

DFT-s-
66 15 30 345000 1725 OFDM 1@1 23.97 24.04 27.02 27.05  0.5070
QPSK

DFT-s-
66 15 30 345000 1725  OFDM 16 1@1 22.01 23.09 26.01 26.04 0.4018
QAM

DFT-s-
66 15 30 349000 1745 OFDM 1@1 24.02 24.2 27.12 27.15 0.5188
QPSK

DFT-s-
66 15 30 349000 1745  OFDM 16 1@1 22.92 23.23 26.09 26.12  0.4093
QAM

DFT-s-
66 15 30 353000 1765 OFDM 1@1 23.9 23.95 26.94 26.97  0.4977
QPSK

DFT-s-
66 15 30 353000 1765  OFDM 16 1@1 15.88 22.93 23.71 23.74 0.2366
QAM

DFT-s-
66 15 35 345500 17275 OFDM 1@1 23.82 23.95 26.90 26.93  0.4932
QPSK

DFT-s-
66 15 35 345500 1727.5 OFDM 16 1@1 21.4 23.09 25.34 2537  0.3443
QAM

DFT-s-
66 15 35 349000 1745 OFDM 1@1 23.83 24.13 26.99 27.02  0.5035
QPSK

DFT-s-
66 15 35 349000 1745  OFDM 16 1@1 22.92 2331 26.13 26.16  0.4130
QAM
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DFT-s-
66 15 35 352500 1762.5 OFDM 1@1 23.65 23.84 26.76 26.79  0.4775
QPSK

DFT-s-
66 15 35 352500 17625 OFDM 16 1@1 22.72 23.1 25.92 2595  0.3936
QAM

DFT-s-
66 15 40 346000 1730 OFDMPI2  108@54 24.31 24.48 27.41 27.44  0.5546
BPSK

DFT-s-
66 15 40 346000 1730 OFDMPI2  1@1 24.24 24.37 27.32 27.35 0.5433
BPSK

DFT-s-
66 15 40 346000 1730 OFDMPI2  1@214 24.09 24.2 27.16 27.19 0.5236
BPSK

DFT-s-
66 15 40 346000 1730 OFDM 108@54 23.71 23.9 26.82 26.85 0.4842
QPSK

DFT-s-
66 15 40 346000 1730 OFDM 1@1 23.81 23.84 26.84 26.87 0.4864
QPSK

DFT-s-
66 15 40 346000 1730 OFDM 1@214 23.75 23.77 26.77 26.8  0.4786
QPSK

DFT-s-
66 15 40 346000 1730 OFDM 16  108@54 22.68 22.91 25.81 2584  0.3837
QAM

DFT-s-
66 15 40 346000 1730  OFDM 16 1@1 22.89 22.93 25.92 25.95 0.3936
QAM

DFT-s-
66 15 40 346000 1730 OFDM 16  1@214 22.82 22.83 25.84 25.87  0.3864
QAM

DFT-s-
66 15 40 346000 1730 OFDM64  108@54 21.25 215 24.39 2442  0.2767
QAM

DFT-s-
66 15 40 346000 1730  OFDM 64 1@1 21.38 215 24.45 2448  0.2805
QAM

DFT-s-
66 15 40 346000 1730 OFDM64  1@214 21.3 21.41 24.37 244  0.2754
QAM

DFT-s-
66 15 40 346000 1730 OFDM 256  108@54 18.64 18.93 21.80 21.83 0.1524
QAM

DFT-s-
66 15 40 346000 1730  OFDM 256 1@1 18.69 18.92 21.82 21.85 0.1531
QAM

DFT-s-
66 15 40 346000 1730 OFDM 256 1@214 18.16 16.08 20.25 20.28  0.1067
QAM

66 15 40 346000 1730 CPQSSFEM 108@54 22.14 22.38 25.27 25.3 0.3388

66 15 40 346000 1730 CPQSSFEM l@1 22.49 22.67 25.59 25.62 0.3648

66 15 40 346000 1730 C%SSFEM 1@214 21.99 22.22 25.12 25.15 0.3273

DFT-s-
66 15 40 349000 1745 OFDMPI2  108@54 24.21 245 27.37 274 05495
BPSK

DFT-s-
66 15 40 349000 1745 OFDMPI2  1@1 24.1 24.49 27.31 27.34  0.5420
BPSK

DFT-s-
66 15 40 349000 1745 OFDMPI2 1@214 24.21 24.34 27.29 27.32  0.5395
BPSK
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DFT-s-
66 15 40 349000 1745 OFDM 108@54 23.55 23.88 26.73 26.76  0.4742
QPSK

DFT-s-
66 15 40 349000 1745 OFDM 1@1 23.72 24.11 26.93 26.96  0.4966
QPSK

DFT-s-
66 15 40 349000 1745 OFDM 1@214 23.71 23.82 26.78 26.81 0.4797
QPSK

DFT-s-
66 15 40 349000 1745 OFDM 16  108@54 22.57 22.94 25.77 25.8  0.3802
QAM

DFT-s-
66 15 40 349000 1745  OFDM 16 1@1 22.89 23.16 26.04 26.07  0.4046
QAM

DFT-s-
66 15 40 349000 1745 OFDM 16  1@214 22.74 23.07 25.92 2595  0.3936
QAM

DFT-s-
66 15 40 349000 1745 OFDM64  108@54 21.15 21.45 2431 2434 0.2716
QAM

DFT-s-
66 15 40 349000 1745  OFDM 64 1@1 21.47 21.61 24.55 2458 0.2871
QAM

DFT-s-
66 15 40 349000 1745 OFDM64  1@214 21.34 21.61 24.49 2452 0.2831
QAM

DFT-s-
66 15 40 349000 1745 OFDM 256  108@54 18.55 19.88 22.28 2231 0.1702
QAM

DFT-s-
66 15 40 349000 1745  OFDM 256 1@1 18.79 18.98 21.90 21.93  0.1560
QAM

DFT-s-
66 15 40 349000 1745 OFDM 256  1@214 18.36 18.33 21.36 2139  0.1377
QAM

66 15 40 349000 1745 C'SS'S:EM 108@54 22.06 223 25.19 2522 0.3327

66 15 40 349000 1745 C'SS'S:EM 1@1 22.36 2257 25.48 2551  0.3556

66 15 40 349000 1745 C'SS'S:EM 1@214 22.28 22.42 25.36 2539  0.3459

DFT-s-
66 15 40 352000 1760 OFDMPI2 108@54 24.22 24.37 27.31 27.34 05420
BPSK

DFT-s-
66 15 40 352000 1760  OFDM PI/2 1@1 23.98 24.49 27.25 27.28  0.5346
BPSK

DFT-s-
66 15 40 352000 1760 OFDMPI2  1@214 24.05 24.37 27.22 27.25 0.5309
BPSK

DFT-s-
66 15 40 352000 1760 OFDM 108@54 23.59 23.76 26.69 26.72  0.4699
QPSK

66 15 40 352000 1760 OFDM l@1 23.54 24.05 26.81 26.84 0.4831

66 15 40 352000 1760 OFDM 1@214 23.71 23.65 26.69 26.72  0.4699

66 15 40 352000 1760 OFDM 16 108@54 22.57 22.79 25.69 25.72  0.3733

66 15 40 352000 1760 OFDM 16 l@1 22.74 23 25.88 2591 0.3899
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DFT-s-
66 15 40 352000 1760 OFDM 16  1@214 23.07 22.98 26.04 26.07  0.4046
QAM

DFT-s-
66 15 40 352000 1760 OFDM 64  108@54 21.12 21.33 24.24 2427  0.2673
QAM

DFT-s-
66 15 40 352000 1760  OFDM 64 1@1 21.12 21.59 24.37 244  0.2754
QAM

DFT-s-
66 15 40 352000 1760 OFDM64  1@214 21.46 21.35 24.42 2445 0.2786
QAM

DFT-s-
66 15 40 352000 1760 OFDM 256 108@54 18.65 18.76 21.72 21.75  0.1496
QAM

DFT-s-
66 15 40 352000 1760  OFDM 256 1@1 18.63 18.8 21.73 21.76  0.1500
QAM

DFT-s-
66 15 40 352000 1760 OFDM 256  1@214 18.3 18.34 21.33 21.36 0.1368
QAM

CP-OFDM

66 15 40 352000 1760 QPSK

108@54 22.08 22.27 25.19 25.22  0.3327

CP-OFDM

66 15 40 352000 1760 QPSK

l1@1 22.33 22.71 25.53 2556  0.3597

CP-OFDM

66 15 40 352000 1760 QPSK

1@214 22.1 22.13 25.13 25.16 0.3281
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FR1 N66 MIMO-ANT(1+8) ANT1

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0052 PASS NV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0039 PASS LV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0028 PASS HV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0027 PASS -30°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0060 PASS -20°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0039 PASS -10C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0024 PASS 0C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0066 PASS 10C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0052 PASS 20C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0052 PASS 30C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0063 PASS 40C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0  0.0027 PASS 50C
QPSK
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Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
66 15 20 349000 1745.0 OFDM PI/2 100@0 3.99 13 PASS
BPSK
DFT-s-
66 15 20 349000 1745.0 OFDM 100@0 4.81 13 PASS
QPSK
Sporton International Inc. (ShenZhen) Page Number 1 A4-7 of 34
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N66(20M)_DFT-s-OFDM_PI_2- N66(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT lnput RF Trg FreaRun [0 Tig FresRun G
BT ope Couping DX #F Gan Low 2 #F Gan Low
Align: Ao

TRECEE SR Dl ek
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
66 15 5 349000 1745.0 C%g’g}?"" 25@0 4.4663 4.992
66 15 5 349000 1745.0 CE%Z%M 25@0 4.4908 5.129
66 15 5 349000 1745.0 C&%’Z?WM 25@0 4.459 5.066
66 15 5 349000 1745.0 %Eéogfl\'h" 25@0 4.4688 4.939
66 15 10 349000 1745.0 C%SEEM 52@0 9.2737 9.983
66 15 10 349000 1745.0 Cfé%';?ﬂ"" 52@0 9.2895 9.844
66 15 10 349000 1745.0 C&%’ZRAM 52@0 9.2694 9.798
66 15 10 349000 1745.0 %Eéogm" 52@0 9.286 9.946
66 15 15 349000 1745.0 C%SEEM 79@0 14.105 14.82
66 15 15 349000 1745.0 Cfé%';?ﬂ"" 79@0 14.116 14.89
66 15 15 349000 1745.0 C&%’ZRAM 79@0 14.11 14.93
66 15 15 349000 1745.0 %Eéogm" 79@0 14.077 14.93
66 15 20 349000 1745.0 CF(ESEEM 106@0 18.896 19.82
66 15 20 349000 1745.0 Cfé%':A?AM 106@0 18.899 19.74
66 15 20 349000 1745.0 C&%’Z?AM 106@0 18.904 19.71
66 15 20 349000 1745.0 %Eéogfl\“ﬂ" 106@0 18.909 19.91
66 15 25 349000 1745.0 CF(ESEEM 133@0 23.765 24.74
66 15 25 349000 1745.0 Cfé%':A?AM 133@0 23.778 24.83
66 15 25 349000 1745.0 C&%’Z’?\AM 133@0 23.761 24.8
66 15 25 349000 1745.0 %Eéogm" 133@0 23.782 24.78
66 15 30 349000 1745.0 CF(’?'SEEM 160@0 28.616 29.79
66 15 30 349000 1745.0 CE%FA?AM 160@0 28.578 29.6
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66 15 30 349000 as0 %’Z?AM 160@0 28.476 29.58
66 15 30 349000 1745.0 %géogml" 160@0 28.569 29.6
66 15 35 349000 1745.0 CF(;S;E M 1g8@0 33.568 34.66
66 15 35 349000 as0 G %’Z‘?AM 188@0 33.556 34.78
66 15 35 349000 as0 %’Z?AM 188@0 33.573 34.81
66 15 35 349000 1745.0 %géogml" 188@0 33.546 34.74
66 15 40 349000 1745.0 CF(’?‘S;‘? M 216@0 38.657 39.93
66 15 40 349000 was0 G %’Z?AM 216@0 38.626 39.86
66 15 40 349000 was0 %’;?AM 216@0 38.593 30.83
66 15 40 349000 1745.0 g';éogm" 216@0 38.564 39.92
Sporton International Inc. (ShenZhen) Page Number 1 A4-10 of 34
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N66(5M)_CP- N66(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

et 11.00 48

Video BW 150,00 kHz" o SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Paver

N66(5M)_CP-OFDM_64 N66(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e 1145 KEYSIGHT ot R Aen: 308 Free fn
O 100100 - Ci

et 11.00 48
Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz (Center 1.745000 GHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) #Res BW 51.000 kHz Sweep 480 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer
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N66(10M)_CP- N66(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

et 11.00 48

(Center 174500 GHz Bideo BW 300,00 kHz* Span 20 Mz, SVideo B 300.00 kHz"

Span 20 WHz|
Sweep 2.53 ms (1001 pts)

Sweep 253 ms (1001 pis)

Total Paver

N66(10M)_CP-OFDM_64 N66(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e 1145 KEYSIGHT ot R Aen: 308 Free fn
O 100100 - Ci

et 11.00 48
Scale/Div 10.0 B

[Center 1.74500 GHz Video B 300,00 kHz" Span 20 M| Tideo BW 300.00 kHz'
Sweep 2.53 ms (1001 pts)

Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Paver
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N66(15M)_CP- N66(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

Center 174500 Gz ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver

N66(15M)_CP-OFDM_64 N66(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e 1145 KEYSIGHT ot R Aen: 308 Free fn
O 100100 - Ci

et 11.00 48
Scale/Div 10.0 B

Center 174500 Gz ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz"
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Span 30 MHz|

Total Paver
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N66(20M)_CP- N66(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

et 11.00 48

Center 174500 GHz ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

N66(20M)_CP-OFDM_64 N66(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e 1145 KEYSIGHT ot R Aen: 308
O 100100 - Ci

Center 174500 GHz ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz"
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Span 40 MHz|

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A4-14 of 34
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samranis. FCC RF Test Report Report No. : FG472418M

N66(25M)_CP- N66(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

et 11.00 48

Center 174500 Gz ideo BW 910,00 kHz" Span 50 MHz, SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N66(25M)_CP-OFDM_64 N66(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e 1145 KEYSIGHT ot R Aen: 308 Free fn
O 100100 - Ci

et 11.00 48
Scale/Div 10.0 B

Center 174500 Gz ideo BW 910,00 kHz" Span 50 MHz, SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver
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N66(30M)_CP- N66(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

Center 174500 Gz ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N66(30M)_CP-OFDM_64 N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e 1145 KEYSIGHT ot R Aen: 308 Free fn
O 100100 - Ci

et 11.00 48
Scale/Div 10.0 B

Center 174500 Gz ideo BW 910,00 kHz" Span 60 MHz, SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Span 60 MHz|

Total Paver
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N66(35M)_CP- N66(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

#¥ideo BW 1.1000 MHz" Span TOMH, #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N66(35M)_CP-OFDM_64 N66(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e 1145 KEYSIGHT ot R Aen: 308
O 100100 - Ci

Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span TOMH, #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) Res B\ Sweep 1,00 ms (1001 pis)

Total Paver
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N66(40M)_CP- N66(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 g 1745 Aiten. 3068
Gale: OF : 2

et 11.00 48

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N66(40M)_CP-OFDM_64 N66(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e 1145 KEYSIGHT ot R Aen: 308 Free fn
O 100100 - Ci

et 11.00 48
Scale/Div 10.0 B

#Video BW 13000 MHz" Span 80 MHz, #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report

Report No. :

FG472418M

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

66

15

342500

1712.5

DFT-s-
OFDM 1@0
BPSK

see graph

66

15

342500

1712.5

OFDM 1@0

see graph

PASS

66

15

342500

1712.5

OFDM 1@0

see graph

66

15

342500

1712.5

OFDM 1@0

see graph

PASS

66

15

349000

1745.0

OFDM 1@0

see graph

66

15

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

349000

1745.0

OFDM 1@0

see graph

66

15

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

355500

1777.5

OFDM 1@0

see graph

66

15

355500

1777.5

OFDM 1@0

see graph

PASS

66

15

355500

1777.5

OFDM 1@0

see graph

66

15

355500

1777.5

OFDM 1@0

see graph

PASS

66

15

20

344000

1720.0

OFDM 1@0

see graph

66

15

20

344000

1720.0

OFDM 1@0

see graph

PASS

66

15

20

344000

1720.0

OFDM 1@0

see graph

66

15

20

344000

1720.0

OFDM 1@0

see graph

PASS

66

15

20

349000

1745.0

OFDM 1@0

see graph

66

15

20

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

20

349000

1745.0

OFDM 1@0

see graph

66

15

20

349000

1745.0

OFDM 1@0

see graph

PASS
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66

15

20

354000

1770.0

1@0

see graph

66

15

20

354000

1770.0

1@0

see graph

PASS

66

15

20

354000

1770.0

1@0

see graph

66

15

20

354000

1770.0

1@0

see graph

PASS

66

15

40

346000

1730.0

1@0

see graph

66

15

40

346000

1730.0

1@0

see graph

PASS

66

15

40

346000

1730.0

1@0

see graph

66

15

40

346000

1730.0

1@0

see graph

PASS

66

15

40

349000

1745.0

1@0

see graph

66

15

40

349000

1745.0

1@0

see graph

PASS

66

15

40

349000

1745.0

1@0

see graph

66

15

40

349000

1745.0

1@0

see graph

PASS

66

15

40

352000

1760.0

1@0

see graph

66

15

40

352000

1760.0

1@0

see graph

PASS

66

15

40

352000

1760.0

1@0

see graph

66

15

40

352000

1760.0

1@0

see graph

PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418M

N66(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it st 405 Povee (RS
RT o LoD G 0 0

v 1.00d8
Ref Level 30.00 dBm

Stop 17.600 GH|
p3 0001 pts)

N66(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width Function Vaiue
dBm

G103

N66(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 = Power (RMS)
100100

Rin

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 17.800 GHz|

Swesp 32.0 ms (40001 ps)]

Function

N66(5M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ'

Stop 17.800 GHz|
{40001 ps)|

Function Functian Width Function Vaiue
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